1 /10 SCALE RC RWD HIGH PERFORMANCE DRIFT CAR

I AT O DRIFETE CHASS/S,

FXX-D VIP

ON ROAD USE ONLY
FULL BALL BEARINGS

SPECIFICATION

Wheelbase : Standard 257mm (adjustable)
Width : Standard 190mm (adjustable)
Caster : 4 ~ 20 degrees variableness
Camber : 0 ~-12 degrees

X Specification are subject to change without notice.

[ www.rc-mst.com ]
[ facebook.com/MST.tw ] Imax sPeen TECHNOLOGY




EIRINEABERIEOMRER

fl: 210123R for #I&(210123)

Please add color remark for() part number.
e.g. 210123R for Red (210123)

841001

B Color 5% Remark
#I Red R 110001
R Silver S

210330
110050

110002

210332 W

(210335)

(210341) 59 )
5
110035 % %ﬁ M3x10

m 110025 2.6X 10
820042 110001 210206

M3X6

(820026)

Front absorber

210344
(820027) g 110047 110054
110001 M3X8
f m <
= 2
310001 N (210336) 120003 @‘

Excluded

(210336)

M3x 10 A 120003
210331 =]
210345
(210346)
T &7
210002 &=
O
110005
M3x8
« 110016 110005
110019 % /M3x8
'@
110002 (EZ
M3x8

(210338)

i%% o 110044

Z M2X6
210080

(210337)
120002

210334

110047

110001
M3X6 g 8
110059
130017
210&ﬁﬂ 110005
110070
G% 310046
M2x8
21002 110004
M2x 4
M3x6
Excluded _—©
210350 110054 _ P s
?110019 g M3x8 N AN
820054R
110026
210002 %10054 210058

Excluded

820054R

110005

820035 g

< 110066

N



ﬁ 110026
110016 M3x 10
210333

ﬂ

210343 210002

110054
“Maxs

(210342) 210151

120001
210273-2 front
210351-3 rear 820054R

'@$ 210005 110054 /g p

210005

210034

210059 f
. ey

820024

&7
110051 0001
@@ M3X5 __ cwp 0
520012 W0342)

310001

gﬁ 110004 6
110047 @W

210145R

830001

210059

110015

M3X6

Please take the
object as standard.

Excluded

820030
210159 620005 % 3
310049
110003 g? 310001 310006
M2.5%6 g
210060 M

120001 NP 120011
210145R “’ 820018 210143
i 110064 M2.5% 10 % 5 110017 830005
110065 M2.5X12 210047 110004 8 ~ e 130015 PI take th
) o ease take the
210058 W M2X4 N\ ‘ ,,, S object as standard.
- (820026) " \@ —
@\?,‘\
N 210159
T

Ry

110015

% ¢ G @
Zloazw g B20054R
820035 & 110066
)

FXX-D VIP
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ASSEMBLY INSTRUCT/IONS

Attaching Motor

2 Y. S

BiErRE 5.5mm '
A 2 Loose screw before attaching motor
and aligh gears as diagram 1, then
Hex  tighten the screw.
RIRIKE— R IR IR B -

* Applicable gear 17T-23T.
Please refer to gear rations list for final gear ration.
EiEar HEEA17T-23T ©

RIBLESHEIER -
* Recommanded motor 540 within diameter
Diagram 1 @36 and length 52mm.
E— - I T O~ BEMEIME £36 REER 52 LAY 540 BUEE -
| [T “\k\@/ N
N L] | = ‘
\J ‘ ‘ ‘ ‘ M U /\ * Loose both screws to adjust gear space.
_ ~ / \ FREEARIIAES - 45 TE SR REN | TR |
o . S | ,
’ Pinion Gear Gear A | AT < y
=~ mEl N S E®A / LU RN
S _ Snapline IPN= / )
_ EER \( \
=T e
@ Aﬂ f/\\\\\\ /\
M , AYa\

Adjust upwards to
decrease gear ration.
SRNELLRSEETE EAREE o

Adjust downwards to increase gear ration.
SAKERLLREEER TR o

9mm & ﬁz ;F@ Imm
C

Adjust for proper space. * Motor position is able to adjust forwards and backwards.
SEEE T B o BEUBRARREE - FHERETSHRER -

|
U U

FXX-D VIP



Attaching Servo
{RIRRMEHELE

RH M3X%6

* Please set servo in neutral for
servo saver installing.
SRS AR AR E PR
WFRRRsE & aRELE -

G Servo Saver Assembly

1
1.

(silver) - soft
(silver) - medium

o

AR
1.6 (58)- &

/é 8 : =
RH M3x8
2
/ /
/ * Recommended W7,
1.6 (silver) - soft /
‘\/‘/\ [

Attaching Gyro
FEdg{Rias

* Please refer to gyro instructions for setting and installing.
PESRBMERTE IR ABEE - SAS¥RIAPHEREAE -

FXX-D VIP



* Please set reciever according to
its requirements.

SR E S REMmAERR !

3
o

Close Open B

—

* Notice the latch is in “open” position
for openning.

ARPIUBER BN R HKEF R o

Vy////
O

* Recommended hard battery measurement
L140 x W48 x H26mm. (not exceed)

EEAEREREEN  RRTEIB K140 E48 526

Attaching Bumper Body mounts

BhERAELSE g M ERETE
(&P

* Please set the body
mounts according to
the carbody.
AREREERRER

FXX-D VIP



Attaching Body mount
BRI

* Please set the body
mounts according to
the carbody.
BREREERRERETE !

PSS

YOO

Gear A28T
Gear B 20T

B§%RB 20T

EERA 28T

FXX-D GEAR RATIO
FXX-D #att&

* Please set the gear ration according to motor specifications,
envirements, and personal requirements.
HELEREREEREEMRE  JIME EFFR METEES -
AESEEHEBERERZRRLL !

Pinion Gear

Pinion 210026 3261%(13;‘#
Gear 34T/18T
2.12

EiEts 1.89

17

18 5.29 5.93
19 5.01 5.62
20 4.76 5.34
21 4.53 5.08
22 4.33 4.85
23 4.14 4.64
* FORMULA
F{ELLETER

Gear A X GearC X BigBevel Gear =

BRA X E®C X KRE

3rd Reduction rate.
SAEGERLE

Original setting

5.60 6.28

Big Bevel Gear 36T

Bt
Gear C 36T

B5%RC 36T

Small Bevel Gear 17T
IR 17T

KEHH 36T

1st Reduction Gear
IRRRE SRREEE

PASSIVE GEAR | Gear A Big Bevel Gear

ERA 28T ] 36T

ACTIVE GEAR Pinion Gear Small Bevel Gear

S e 17T

Gear B = Small Bevel Gear = Pinion Gear = Transmission ratio

+ EEE = REH

FXX-D VIP




PARTS o AR

L__! Not Used
M3Xx14 Screw X1 M2.5X12 Screw X4
110061 R 110065 R 10x15x4 Ball bearing X6 6Xx10x3  Ball bearing X1
220N R
120001 120014
M3x12 Screw X2 M2.5X10 Screw x4
e (i S EEE
110029 110064
M3Xx10 Screw X6 8X 14X 4 Ball bearing X1 4X8X3 Ball bearing X2
- M2X8 Screw X1 i -
i TR o sk s
110026 [[wmummm ¥ IR 120007 120013
110063
M3X8 Screw X21 M2x6 S 1
S E|SERRA X6  Screw X )
(I:mmmm 110002 HEeRR @mﬁﬁﬂm EAEEL 2 5X11x4 Ball bearing x4 2.5X6 Ball bearing X1
110044 B @ IEHESERK
M3X6 S w1 120011 120008
crew
@M{Uﬂ + FEENRA M2.5X6 Screw X2
110001 » Eg
Qﬂmmm 110003 HIEISRR S 5X10x4 Ball bearing X3 O-ring P3NBR X1
R O3
M3X10 $€f§m¥?:l 120002 130023
JUUBN LSRR M2x5 Screw x4
110052 (Jrm TR _
110050 5x8x2.5 Ball bearing X6 3.5X1.0 O-ring X4
M3x8 Screw X28 2222 @ OWIR
STUSENZ A 120003 130015
DMM Loogs R M2x4 Screw x8
pﬂlﬂiﬂﬂ F ETEIRH
110004
M3 6 ?ﬂgﬁeﬂg{?: 14 Bumper (B) X1
LSENZAA N
110024 M1.6X6 Screw X8 BL1EE4E (B)
Pmﬂmﬂm BIRIRHG 130020
M2.6X10 Screw x 1 110068
([an:mm B T EERR
110025 M3X5 Screw X1 I_S-SE;O_A-I_-_-;(-d_)-_-_-_-_-_-_-_'
% P EENE A ;o B um. Wl'linC rel |
3x3.5%20 Steel turnbuckle X2 110051 | 55&7.0 EAREHTA GD '
m e | 700003R |
210326 ‘ | ' 0.05” L wrench X1
| I 005 LEARF
M3X12 Screw X2 10X12X0.3 Spacer X3 ' | 110067
DI A IR = | I
110056 820024 ; [ |
b e e e e e e o  — o —— — — —— — - J
i, M3x8 ,Sﬁcﬁrfggimw 5X7x01  Spacer X5 e
110054 ’ 9 I L wrench set (1.5&2.08&2.5) |
820018 | L #RF4A (1.5&2.082.5) .
130035 ,
M3X3  Screw X2 | : N
[ﬂm] AHIZS A IR ERAR 3X5.5X1 Alum spacer X4 , E R 2.0L | 20X 80X 1 Sponge X1
110035 SEEA | 151 ' el
(820026) \ | 130034
M2.5X2.5 Screw X3 | i
m 110067 DRI BIEAERE 3X5.5X2 Alum spacer X3 L o o o .
@ Fekdy )
(820027) N Antenna pipe X1
M2.5%30 Screw X1 ] K
[ i e « 130007
310032 3X5X0.1  Spacer X3
©
2Xx11.8 Shaft X5 820012 Double sided tape X1 Inner sponge X1
—// briec) kvt g2 Uyl
110019 4x6x01  Spacer X1 130006 130017
@
2X9.8 Shaft X2 820015
= | TEEH(EE)
110046
@ 4x6X0.3  Spacer X1 c PARTS-bum*Pe*f set
@ C PARTS-FA1#HRAA
— 2x98 ?;;Jt x6 820017 210002
110017
3X6Xx0.5 Spacer X10
1.5%7.8 Shaft x1 @ #
— 1Y 110047
110059
R6  Reclip X5 G9 G-olip X2
REN G
110016 110069
E3 E-clip X1 M4 Lock Nut X4
@ E&lD (AZIZNE
110070 110015
[ ‘ OOOOOOOOOOOOOOOOOD
4.8X4.5 Ball connector X8 4.8mm Ball connector X4
Olﬂﬂﬂlﬁﬂ BRORIR G@ RIS
310001 210161 [ ‘ oooooooooooooooooD
5.8X4 Ball connector X4 4.8mm  Ball connector x4
Ommﬂm BREBIEA G[H HRERIRHS <oooooooooooo D
210159 210343 N
[
G@] 4.8mm ;eilém;omrlrliector X2 G] 2.5%5 %‘;;g;[‘;bb balls X8 < 000000000000 D
PG 4K
210344 210321 ] "
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PARTS

COLOR &2 REMARK #Z7R
Red #I R
Silver £ S

Please add color remark for() part number.

e.g. 210123R for Red (210123)
BOMRAB BRI - AERTAMEES -
#5: 210123R A#1(210123)

HT Lower arm X 2
HT TH#E
210054

KPI Upright set
KPI #REEHE
210060

HT Upper arm
HT L%
210058

©©

HT Rear lower arm & wheel hub X2
HT # T ihmE
210055

@) \w HT Upper arm spacer

N\ O O O O / 210061

HT LEERE

FXX Rear gear box set
FXX #eaxafd
(210062)

Adjuster set 5.8 X2
A HATEAMH 5.8
820035

L]

L)
=T

FXX Battery guard set

FXX EAEARA (H4E

-
210059 ©

=

L1 L1 O

5.8 Ball end bush (red)
5.8 BREEHE (D
820054R

© O

Spacer
25X55X1 #5

©©
©©

Spacer
2.5X5.5X2 #H

©
©
©

©
©
© ©O

Cross joint X2
S 1.
820030 310049

FXX Alum. steering arm set
FXX $E& & MmEEE
(210335)

2WD Axle X2

Wheel axle X2
BEIE fZESSN
310006 820005

ormm

Steel CVD great angle universal shaft 44 X2

AECVD{EENH 44

O w=r 47mm @

i

(@)

| S—

S)

A~
'

Damper cap X4
ER AR _EIRAE
210005

Damper retainer X4
EEER
210005

Damper adjuster X4
ER AR T HARER
210005

Alum.damper cylinder X4
MATHERS
210151

Piston rod X4
HRHD
310008

Spring retainer X4
(310004)

Cylinder cap X4
ERELE
(310003)

Rod guide cap X4
BRBETE
(310005)

6.5X2.1 sponge X5
6.5X2.1 848
130021

Rod guide X4
TE2R
210235

Piston X4
BRIEE
210235

O-ring X4
11.5X1.5 O-B1g
130002

Oil seal X4
130004

Damper O-ring P3 (blue) X4
BE2RROIRP3(E)
130028

2.0 E-clip X8

2.0 EfZ40
110013

FXX-D VIP



PARTS

COLOR &2 REMARK #&7R
Red #I R
Silver £ S

Please add color remark for() part number.
e.g. 210123R for Red (210123)
BOMWmRAB BRI - AERTARMEERS -
{5l 210123R A#Ia(210123)

FXX Alum. reducer mountx 1
FXX $R& & REF6E
(210338)

o

S

o

d

FXX Alum. bearing holderx 1

FXX 888 & AR IRIEHEe
(210341) 210206

FXX Alum. gear ration adjuster X 1

FXX $A& & ratbiREEs
(210337) 210238

Alum. antenna pipe mountx 1
BARRGEE

Alum.propeller shaft jointx 1
SRA DAL

=

3X40 $AA 2L AIFHRHAT
(810011)

1

3x20 $AARMLATRIAR
(810007)

i

340 Alum.reinforced turnbuckle X 2

[

3X20 Alum. reinforced turnbuckle X 1

Alum.suspension mount (+2.5) X 1

SRARIBHE (+2.5)
(820039)

[_][Of|zz=rsas][0 [ ]

Alum.suspension mount (-0.5) X 1
SRERIEEE (-0.5)
(820036)

[_I(Olaz=rs][0)]_|

Alum.suspension mount (+0.5) X 2
BASIEEE (+0.5)
(820037)

[_]Io][#z=rses][0][_]

FXX Alum. steering arm set

E)l(éfs)ﬁﬁ@ﬁ%’g%ﬁ
(@)
656 20 ()

Alum. vertical low profile servo mount
$RE © 7R RIBRIE
(210222)

FXX Alum. motor mount set

FXX 86 & B AR
(210340)

2.5X46 Arm shaft x4
REREH
310048

[ ]

2X22 Arm shaft X2
REREHENS)
310047

—o

2.5X20 Arm shaft X2
B
310046

C— )

FXX Alum. reducer holder
FXX $R& iRbEHSE

O

1

FXX Alum. steering post mount
FXX $E& @ im iR
(210346)

Alum. joint ring
SRA SRR
(210342)

FXX Alum. steering post

FXX $R& &WmRsiE
210345

FXX Drive gear shaft
FXX {SEheadnsh

210347

FXX Drive gear A 28T

FXX {#Ehtash A 28T
210348

FXX Drive gear B 20T

FXX {#8ht&#s B 20T
210349

Lo |

FXX Drive gear C 36T
FXX {#&heass C 36T

210350

4.8 % 18 Reinforced adjuster set

4.8 18 Sa{bHAaEME
210047

Joint set

FEATHE
210040

—

—

Diff. plate X2
RERR
310033

Diff. spring
2.8X1.5X6 ;REHE

310032

Bevel gear set 36 T-17T

AEHA6T-17T
210034

Universal servo saver set
B B AR AR
820042

O®
00
Olo
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PARTS

FXX Carbon rear damper stay 3.5 (SSG)
FXX Wiidif 458842 3.5 (SSG)
210333

FXX Carbon front damper stay 3.5 (SSG)
FXX i nneR4e 3.5 (SSG)
210332

I

FXX Carbon steering joint plate 2.5 (SSG)
FXX FiiAEm2%MR 2.5 (SSG)
210331

Carbon bumper support 2.5 (SSG)
i RAREER 2.5 (SSG)
210334

FXX Carbon lower deck 2.5 (SSG)

FXX BifER 2.5 (SSG)
210329

o

o o © o o oo ©
QOQmQOD o OS
6o O © oo o

FXX Carbon upper deck 2.5 (SSG) X 2
FXX it —484% 2.5 (SSG) X 2

O&&OQ

Oo

210330

O O 9} O

s

Coil spring 29mm (hard) (silver) X 2 coT T r T r e r e -
SBERE 20mm () (3) X2 I' Brake calipers(red)
210273-1 ! AEFHHGD

| 210145R

SBERRSEENAA 20mm (8X) (FI) % 2
210351-3

5 B B R

'
|
'
|
|
|
|
'
|
'
|

Coil spring set 29mm (soft) (red) X2 '
|
|
|
|
'
|
'
|
'
|

Alum.wheel hubs(brake disc shaped)
SRARNARE
210143

FR-F tire (hard)

FR-F RERR (&)
830005

CS-R tire (soft)
CS-RAEERA &)
830001

830004 | FR-F tire (medium) (2) FR-F BER& () (2)

Please take the object as standard.
Pt P

830005 | FR-F tire (hard) (2) FR-F AR () (2) 830001 | CS-R tire (2WD-Soft) (2) CS-R FUERA (2WD-EX) (2)
830006 | FR-F tire (harder) (2) FR-F R (S5 (2) | |830002 | CS-Rtire (2WD-Medium) (2) | CS-R B/ZES (WD-F) (2)
830007 | FR-F tire (HP) (2) FR-F FLER4 (HP) (2) 830003 | CS-R tire QWD-Hard) 2) | CS-R R4 (WD) (2)

11
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PARTS CODE Color Remark Please add color remark for() part number.

Red R e.g. 210123R for Red (210123)

Silver S
110001 Round head screw M3X 6 (10) 120002  Ball bearing 5X10 (4) 210143  Alum. wheel hubs (brake disc shaped) 210350  FXX Drive gear C 36T
110002  Round head screw M3 X 8 (10) 120003  Ball bearing 5X8 (4) 210145R Brake calipers (red) (4) 210351-3 Coil spring set 29mm (soft) (red) (2)
110003  Round head screw M2.5X6 (6) 120007  Ball bearing 8 X14 (2) 210151  Alum. damper cylinder (4) 310001  Ball connector 4.8 X4.5 (5)
110004  Round head screw M2 X4 (6) 120008  Thrust bearing 2.5X6 210159  Ball connector 5.8X4 (4) (310003) Cylinder cap (2)
110005  Countersunk screw M3 X8 (10) 120010  Flange bearing 3X6 (2) 210161  Ball connector nut 4.8 (4) (310004) Spring retainer (2)
110013  E-clip 2.0 (10) 120011 Ball bearing 5X 11 (4) (210183) Alum. steering post (2) (310005) Rod guide cap (2)
110015  Flange nut M4 (4) 120013  Ball bearing 4X8X3 (4) 210206  Alum. antenna pipe mount (universal) 310006  Wheel axle (2)
110016  R-clip 6.0 (10) 120014  Ball bearing 6 X10X3 (4) (210222) Alum. vertical low profile servo mount 310008  Piston rod (4)
110017  Shaft 2X9.8 (10) 130002  O-ring 11.5X 1.5 (4) 210235  Piston spacer set 310032  Diff. screw & spring set
110019  Shaft 2X11.8 (5) 130004  Oil seal (4) 210238  Alum. propeller shaft joint (2) 310033  Diff. plate (2)
110020  Steel ball 3.0 (13) 130006  Double sided tape(5) 210273-1 Coil spring 29mm (hard) (silver) (2) 310046  Arm shaft 2.5X20 (2)
110024  Countersunk screw M3 X6 (10) 130007  Antenna pipe(2) 210321  Suspension balls 2.5X5 (8) 310047  Arm shaft 2.0X22 (2)
110025  Tapping round head screw 2.6 X 10 (6) 130008  Black grease 210326  Steel turnbuckle 3X3.5X20 (2) 310048  Arm shaft 2.5X46 (4)
110026  Round head screw M3X10 (10) 130009  Damper oil #300 210329  FXX Carbon lower deck 2.5 (SSG) 310049 2WD Axle (2)
110029  Round head screw M3X12 (6) 130015  O-ring 3.5X1 (10) 210330  FXX Carbon upper deck 2.5 (SSG) 700003R 5.5 & 7.0 Alum. wrench (red)
110035  Set screw M3 X3 (6) 130017  Inner sponge (8) 210331  FXX Carbon steering joint plate 2.5 (SSG) (810007) Alum. reinforced turnbuckle 320 (2)
110044  Round head screw M2 X6 (6) 130020  Bumper (B) 210332  FXX Carbon front damper stay 3.5 (SSG) (810011) Alum. reinforced turnbuckle 340 (2)
110046  Shaft 2X9.8 (8) 130021  Sponge 6.5X2 (10) 210333  FXX Carbon rear damper stay 3.5 (SSG) 820005  Steel CVD great angle universal shaft 44 (2)
110047  Spacer 3X6X0.5 (8) 130023  O-ring P3 (black) (10) 210334  Carbon bumper support 2.5 (SSG) 820012  Spacer 3X5X0.1(8)
110050  Round head screw M2 X5 (6) 130028  Damper O-ring P3 (blue) (10) (210335) FXX Alum. rear driven shaft set 820015  Spacer 4X6X0.1 (8)
110051  Flat head screw M3 X5 (5) 130034  Inner sponge 20 X80 X1 (4) (210336) FXX Alum. steering arm set 820017  Spacer 4X6X0.3(8)
110052  Countersunk screw M3X10 (10) 130035 L Wrench set (1.5&2.0&2.5) (210337) FXX Alum. gear ration adjuster 820018  Spacer 5X7X0.1(8)
110054  Set screw M3X8 (10) 210002  C PARTS-bumper set (210338) FXX Alum. reducer mount 820024  Spacer 10X12X0.3 (8)
110056  Set screw M3X12 (6) 210005 F PARTS-damper parts (210339) FXX Alum. reducer holder (820026) Alum. spacer 3X5.5X1.0 (5)
110059  Shaft 1.5X7.8 (8) 210034  Bevel gear set 36-17 (210340) FXX Alum. motor mount set (820027) Alum. spacer 3X5.5X2.0 (5)
110061  Round head screw M3X14 (6) 210040  Joint set (210341) FXX Alum. bearing holder 820030  Cross joint (2)
110063  Round head screw M2X8 (6) 210047  Reinforced adjuster set 4.8X18 (8) (210342) Alum. joint ring 820035  Adjuster set 5.8 (2)
110064  Round head screw M2.5X10 (6) 210054  HT Lower arm 210343  Ball connector nut S 4.8 (4) (820036) Alum. suspension mount (-0.5)
110065  Round head screw M2.5X12 (6) 210055  HT Rear lower arm & wheel hub 210344  Ball connector nut L 4.8 (4) (820037) Alum. suspension mount (+0.5)
110066  Cap screw M1.6 X6 (10) 210058  HT Upper arm (210345) FXX Alum. steering post (820039) Alum. suspension mount (+2.5)
110067  Set screw M2.5X2.5 (6) 210059  FXX Battery guard set (210346) FXX Alum. steering post mount 820041  MST Balancing weights 30g
110069  G-Clip 9.0 (10) 210060  KPI Upright set 210347  FXX Drive gear shaft 820042  Universal servo saver set
110070  E-Clip 3.0 (10) 210061  HT Upper arm spacer 210348  FXX Drive gear A 28T 820054R 5.8 Ball end bush (red)
120001  Ball bearing 10X 15 (4) (210062) FXX Rear gear box set 210349  FXX Drive gear B 20T 841001  LSD-01 Gyro
OPTION PARTS CODE
(210142) Alum. bumper support (210223) XXX Alum. spool unit (820038) Alum. suspension mount (+2.0) (820050) Alum. spring retainer (4)
210144  Coil spring set 28mm 210266  Coil spring set 25mm (8) 820040  MST Balancing weights 10g (820051) Alum. spring retainer (small) (4)
210144-1 Coil spring set 28mm (hard) (silver) (2) 210273  Coil spring set 29mm (8) (820043) Alum. hex. wheel hubs 5mm (4) 820052  Wheel weighting ring (2)
210144-2 Coil spring set 28mm (medium) (gold) (2) 210282  MST Diffuser (820044) Alum. hex. wheel hubs 4mm (4) (820053) Adjustable damper caps (4)
210144-3 Coil spring set 28 (soft) (red) (2) 210288 XXX Reinforced bevel diff. assembly 820045  Low rebounded damper cap 820055  Reinforced damper plastic maintenance set
210144-4 Coil spring set 28 (super soft) (white) (2) 210351  Coil spring set 29mm (soft) (8) (820046) Alum. spring retainer (lower type) (4) 820056  Steering adjuster set
210145B Brake calipers (blue) (4) (210354) HT Alum. rear upright (2) 820047  MST Balancing weights 3.5g (4) (820057) Adjustable alum. suspension mount (-0.5-+1.0)
210145GD Brake calipers (gold) (4) 210355  Carbon battery holder (SSG) (820048) Wheel hub spacer 0.5 (4) (820058)  Adjustable alum. suspension mount (+1.5-+3.0)
210205 DK Coil spring set 30mm 210356  Carbon short battery holder (SSG) (820049) Wheel hub spacer 1.0 (4) 820059  Suspension mount spacer 0.2mm (10)
=R LR aE B B HORFBEBRMIE » FERBEMEEES

#L R f: 210123R & #I#(210123)

picd S
110001 SEAZH% M3 X6 (10) 120002  #E# 5X10 (4) 210143  SRARANARE (RER) 210350  FXX {HENESRC 36T
110002 SEMZ AR M3X 8 (10) 120003  $EHk 5X8 (4) 210145R #EFH (E ?Ffr;[) (4 210351-3 EEEEAM 29mm (&) (D) (2)
110003 SELZHH M2.5X 6 (6) 120007 A 8X14(2) 210151 $RASEE (4) 310001 AISAAERIE 4.8X4.5 (5)
110004 SEMZAR M2X 4 (6) 120008  [EHESEHK 2.5X6 210159  BREELGAA 5.8 X4 (4) (310003) EERELE (2
110005  7NAJIERMEHE M3 X8 (10) 120010  MiZHEHM 3X6 (2) 210161  IRERARME 4.8 (4) (310004) 3 REE (2
110013  E#02.0(10) 120011  #EHK5X11 (4) (210183) EAIGFE (2) (310005) EERTE (2
110015 (hiZ4RIE MA(EHETE) (@) 120013 #EM 4X8X3(4) 210206 SRASXFEE BAZ) 310006  BREIE (2)
110016  R$H 6.0 (10) 120014  ¥EM 6X10X3 (4) (210222) $AE®5ERIN X FAREE 310008  EEEED (4)
110017  #&$H 2X9.8 (10) 130002 o&‘" 115X 15 (4) 210235 EEREEZSE 310032 REEEIRAE
110019  #E#H 2X11.8 (5) 130004 EERE (4) 210238 SRS EAHBEA (2 310033 REEM (2)
110020  ZEiR#HEK 3.0 (13) 130006  EVA #HEE (5 210273-1 SBHEFEE 29mm (W) (3B) (2) 310046 BB 2.5X20 (2)
110024  NAIIEERZEA M3 X6 (10) 130007 Kig%E (2) 210321  E$HEREE 2.5X5 (8) 310047  {RERED 2.0X22 (2)
110025 A 130008  BEHE 210326  AIFAIEAR 3X3.5X20 (2) 310048  HEEEIRHSK 2.5X46 (4)
110026 130009  EEIH #300 210329  FXX Fi#ifERRE 2.5 (SSG) 310049  ERimEd (2)
110029 BRI M3X 12 (6) 130015  OI%-3.5X1.0 (10) 210330  FXX Fkidift — 184k 2.5 (SSG) 700003R 5.5 & 7.0 $RAEER TR (1)
110035 <A LEAHRAK M3 X3 (6) 130017  WREAAR (8) 210331 FXX Fiidiiadm)Ei%iR 2.5 (SSG) (810007) $EE@AE{LAIFFHAT 3X 20 (2)
110044 <A EEEERSA M2X6 (6) 130020  BLiEEAR (B) 210332 FXX Fidi#RiEiESE 3.5 (SSG) (810011) $EA®IA(LAIFHIAR 3X40 (2)
110046  1&EH 2X9.8(ZI1E) (8) 130021 4% 6.5X2.1 (10) 210333 FXX FRidift4 RS 3.5 (SSG) 820005  HWEAAECVDIHEENE 44 (2)
110047  #Fy 3X6X0.5(8) 130023  OIf P3 (&) (10) 210334  BHHEBIRELR 2.5 (SSG) 820012  #53X5X0.1(8)
110050  7NAFBESEIRAG M2 X5 (6) 130028  [HEEROIR P3 (E) (10) (210335) FXX tRASEEEIREE 820015 #J5 4X6X0.1(8)
110051  +F/mEAEA M3 X5 (5) 130034  WREEAME 20X80X1 (4) (210336) FXX & SEHIEEHE 820017 HF 4X6X0.3 (8)
110052 7<AJIERMEAK M3X10 (10) 130035 L #RF4#H (1.5&2.0&2.5) (210337) FXX $B&&EgLLIAEESe 820018  # 5 5X7X0.1(8)
110054  7<ALEATHRAK M3 X8 (10) 210002  C PARTS-BhiEtRAE (210338) FXX $B& R IFRFEE 820024 #H 10X12X%0.3(8)
110056  7<ALE{THRAK M3 X 12 (6) 210005 F PARTS-EEZRB#4 (210339) FXX $RERFERFMESE (820026) $AE 3X5.5X1 (5)
110059  fEE 210034  Fpgg#H 36-17 (210340) FXX $BESRIEEE (820027) $A%EE 3X5.5X2 (5)
110061 210040 A (210341) FXX $B& & ZiB8HRISHMEE 820030  EiEEM (2)
110063 210047  B8{LUFEEE 4.8X18 (8) (210342) $RA®ETIR 820035 I HITIEM 5.8 (2)
110064 210054 HTFEE 210343  EKEELEMES 4.8 (4) (820036) $AEERIEEE (-0.5)
110065 <A 210055  HT # FEE&IRE 210344  EBKSEMEMEL 4.8 (4) (820037) SEARIEFEE (+0.5)
110066  7<AHIEIEAK M1.6X6 (10) 210058 HT LHiEE (210345) FXX $BESEETIE (820039) $EARIEBEE (+2.5)
110067  7<ALEATIRAK M2.5X 2.5 (6) 210059  FXXEtiEHRAC H4E (210346) FXX $BE MR ZIEREE 820041  MST E2&E#E 30g
110069  G#0-9.0 (10) 210060  KPI SREAR 210347  FXX {E&)E5dmEh 820042 EAEYRMRAEEHE
110070  E#03.0 (10) 210061 HT HEERE 210348  FXX {HEhESERA 28T 820054R 5.8 IREEHE (#I)
120001  #EF#k 10X15 (4) (210062) FXX t4ta6 AR 210349  FXX {EEIEEERB 20T 841001  LSD-01 BREFEHZ{E
EREE MR
(210142) SEREERPHERLEE (210223) XXX $AE & EME (820038) $AEEIEEE (+2.0) (820050) 4RA SIWZFE (4)
210144  BHESEELE 28mm 210266 SZ4H 25mm (8) 820040  MST A& 10g (820051) $AARIWERE () (4)
210144-1 3 28mm (RF) (8R) (2) 210273 BHEEEIE 29mm (8) (820043) SRAR/NAEHEE 5mm (4) 820052  URAEMEIE (2)
210144-2 28mm () (£) (2) 210282  MST & IEHMR (820044) SERAR/NAERHEE 4mm (4) (820053) RERIFEEE LEH (4)
210144-3 2 28mm (&) (K1) (2) 210288 XXX 5&{tXAxEaiEALAE 820045 ERELE 820055  EEBUHHEHER
210144-4 ﬁr’ﬂa‘“%— 28mm (#3#X) (A) (2) 210351  REFESEEEAH 29mm (1) (8) (820046) SEARIEEE PHEE) (4) 820056  EEEAATHE
2101458 MEBEFiH (BHEE) (9) (210354) HT $RASTRIREE (2) 820047  MST BrE# 3.59 (4) (820057) AIFAEEES REERE (-0.5-+1.0)
210145GD #E £ (BHER) () 210355 iR AR (SSG) (820048) BREEEAF 0.5 (4) (820058) AIFANSBASIEBE (+1.5-+3.0)
210205  DKEEEEME 30mm 210356  HRMHERRE MR (SSG) (820049) HREEE 1.0 (4) 820059  {EBEE0.2mm (10)
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